
STI Medication Order Form 

** The Public Health Agency of Canada (PHAC) has revised guidelines for Neisseria gonorrhoeae 
(gonorrhea) infection treatment in the Canadian Guidelines for Sexually Transmitted Infections. There 
will no longer be Ontario-specific gonorrhea treatment guidance.

A copy of the STI medication order form is also available on our website (www.hpph.ca). Please call 

1-888-221-2133 ext. 3779 (Perth) or ext. 2406 (Huron) or fax 519-271-5368 if you have any questions. 
               February 2025 

Fax completed form to 519-271-5368 

Huron Deadlines:   
Orders can be PLACED no later than Friday at noon prior to the delivery date of the first Thursday or Friday 
monthly. Early submission of orders is encouraged to avoid missing the deadline.  
Any orders received after the deadline of Friday at noon will need to be picked up from the Clinton Site.  

Perth Deadlines:  
To pick up at the Stratford Festival Square site, please call 1-888-221-2133 ext. 3779 to arrange. 

To pick up at West Gore Office with other vaccines: orders can be PLACED on the 2nd and 4th Monday 
of the Month only, by no later than 10:00 am. Orders may be placed early. 
Any orders received after 10:00 am on the Monday will not be processed until the next order date.  
Orders can be picked up starting on Thursday at 8:30 am or any time after that at Stratford West Gore 
Site.  

Office hours are 8:30 am to 4:30 pm Monday to Friday. 

Name of Physician or Family Health Team (THIS SECTION MUST BE COMPLETED) 

Date: Ordered by: 

Phone Number: 

Inventory Item First-Line 
Treatment Dose 

Packaged As Number of Packages Requested 

Azithromycin 250 
mg/tablet 

1000mg 
(4 tablets) 

Box of 6 
tablets 

**Ceftriaxone 

500mg (Each vial 
to be reconstitued 
with 0.9ml 1% 
Lidocaine)

2 vials of 
Ceftriaxone
per dose with 1 
Lidocaine 
10mg/ml

Doxycycline 
100mg 

100mg BID x 7 
days 

1 bottle (100 
tablets in one 
bottle) 

Bicillin L-A 
(Penicillin G 
Benzathine) 

Please call 1-888-221-2133 ext. 3779 (Perth) or ext. 2406 (Huron) to speak with a 
Sexual Health PHN. 

Ceftriaxone 
250mg
and 1% Lidocaine
10mg/ml (must
be reconstituted)




